

APPENDIX 1: Summary of differing recommendations for discontinuation of Direct Oral Anticoagulants

Drug	Creatinine Clearance	Length of time to withhold prior to procedure	Time to restart after procedure
Rivaroxaban treatment (20mg / day)	≥ 50ml/min	18-24 hrs	6-24 hrs
	30-< 50ml/min	18-48 hrs	6-24 hrs
	< 30ml/min	48 hrs	At least 7 hours, consider using alternative anticoagulant.
Rivaroxaban prophylaxis (≤ 10mg/day)	≥ 50ml/min	22-26 hrs	4-24 hrs
	30-< 50ml/min	18-26 hrs	6 hrs
Dabigatran (150 – 300mg /day)	≥ 80ml/min	48 hrs	6 hrs
	50-< 80ml/min	34 hrs-7 days Note: Neuraxial blockade contraindicated according to manufacturer	6-24 hrs Note: Neuraxial blockade contraindicated according to manufacturer
	30-< 50ml/min	96 hrs	Neuraxial blockade contraindicated according to manufacturer
Apixaban treatment dose (20mg / day)	≥ 50ml/min	1-2 days	7-24 hrs
	< 50ml/min	3-5 days	At least 7 hours, consider using alternative anticoagulant.
Apixaban prophylactic dose (5mg / day)	≥ 50ml/min	10-48 hrs	4-24 hrs
	< 50ml/min	3-5 days	at least 7 hours, consider using alternative anticoagulant.
Edoxaban	≥ 50ml/min	24 hours	After adequate haemostasis.